



Drug Class and Medication	Dispensing Limit
Addyi	
Addyi (flibanserin) tablets	30 tablets per 30 days
Antibiotics	
Lotronex 0.5 mg, 1 mg	60 tablets per 30 days
Anticoagulant	
Pradaxa 110 mg	71 capsules per 180 days
Antifungal (Onychomycosis)	
Jublia	4 mLs per 30 days
Kerydin	4 mLs per 30 days
Onmel	30 tablets per 30 days
Penlac	6.6 mLs per 30 days
Sporanox 100 mg	120 capsules per 30 days
Sporanox Oral Solution	1200 mLs per 30 days
Atypical Antipsychotics	
Abilify Oral Solution	900 mLs per 30 days
Fanapt Titration Pack	8 tablets per 180 days
Buprenorphine, Buprenorphine-Naloxone	
Suboxone 4/1	30 films per 30 days
Zubsolv 2.9/7.1, 5.7/1.4, 11.4/2.9	30 tablets per 30 days
Diclofenac/Fluorouracil/Imiquimod/Ingenol	
Carac/Fluorouracil	30 grams per 180 days
Efudex cream	240 grams per 180 days
Fluoroplex	60 grams per 180 days
Solaraze Gel	300 grams per 180 days
Tolak	40 grams per 180 days
Fibromyalgia	
Savella Titration Pack	55 tablets per 180 days
Fluocinonide	
Vanos	120 grams per 180 days
Gabapentin ER	
Gralise Starter Pack	78 tablets per 180 days



Drug Class and Medication	Dispensing Limit
HCN	
Corlanor (ivabridine) tablets	60 tablets per 30 days
Irritable Bowel Syndrome	
Viberzi (eluxadoline) tablets	60 tablets per 30 days
Natpara	
Natpara (parathyroid hormone)	28 cartridges per 28 days
Neprolysin Inhibitors	
Entresto (sacubitril/valsartan) tablets	60 tablets per 30 days
Northera	
Northera 100 mg	450 tablets per 30 days
Northera 200 mg, 300 mg	180 tablets per 30 days
Ophthalmic Immunomodulators	
Restasis	60 vials per 30 days
Opioid Antidote	
Evzio	1 injector per 90 days
Pain	
Xartemis QL	120 tablets per 30 days
Rayos	
Rayos 1 mg, 2 mg, 5 mg	30 tablets per 30 days
Therapeutic Alternatives	
Absorica	60 capsules per 30 days
Amrix	30 capsules per 30 days
Ativan 0.5 mg	30 tablets per 30 days
Ativan 1 mg, 2 mg	150 tablets per 30 days
Bupap	180 tablets per 30 days
Cambia	9 packets per 30 days
Cardizem CD	30 capsules per 30 days
Cuprimine	480 capsules per 30 days
Daraprim	73 per 28 days
Dexpak 6 day	21 tablets per 90 days
Dexpak 10 day	35 tablets per 90 days
Dexpak 13 day	51 tablets per 90 days
Durlaza	30 capsules per 30 days
Fortamet 500 mg	150 tablets per 30 days



Drug Class and Medication	Dispensing Limit
Fortamet 1000 mg	60 tablets per 30 days
Glumetza 500 mg, 1000 mg	120 tablets per 30 days
Pandel	80 grams per 90 days
Primlev 5/300	360 tablets per 30 days
Primlev 7.5/300	240 tablets per 30 days
Primlev 10/300	180 tablets per 30 days
Sitavig	2 tablets per 180 days
Spritam 250 mg, 500 mg, 1000 mg	60 tablets per 30 days
Spritam 750 mg	120 tablets per 30 days
Vivlodex	30 capsules per 30 days
Zyflo	120 tablets per 30 days
Zyflo CR	120 tablets per 30 days
Topical Lidocaine	
lidocaine jelly	120 mLs per 30 days
lidocaine ointment	120 grams per 30 days
lidocaine solution	120 mLs per 30 days
Lidoderm	120 patches per 30 days
Topical NSAIDs	
Flector (diclofenac patch)	150 patches per 30 days
Pennsaid (diclofenac solution) 1.5%	150 mLs per 30 days
Pennsaid (diclofenac solution) 2%	2 pumps per 28 days
Voltaren Gel	150 grams per 30 days

Third-party brand names are the property of their respective owners.